
_.:.t 

RADEY 
ATTORNEYS & COUNSELORS at LAW 

DOCKET NO. 20230033-SU 
FILED 3/13/2023 
DOCUMENT NO. 02185-2023 
FPSC - COMMISSION CLERK 

PHONE (850) 425-6654 FAX (850) 425-6694 WEB WWW.RADEYLAW.COM 
MAIL POST OFFICE BOX 10967 I TALLAHASSEE, FL 32302 OFFICE 301 SOUTH BRONOUGH ST . I STE. 2001 TALLAHASSEE, FL 32301 

Via Electronic Filing 

Florida Public Service Commission 
Office of Commission Clerk 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

tcrabb@radeylaw.com 

March 13, 2023 

Re: Application for Authority to Transfer - CS WR-Florida Utility Operating 
Company, LLC; TKCB, Inc. 

Dear Commission Clerk: 

Attached please find an Application for Authority to Transfer filed by CSWR Florida 
[...]
Name(s) of Field Representatives(s) and Title Operator Certification # Email Phone 

Jerry Padrick, Operator 
  
 

C-0007051 
  
 

JPadrick67@bellsouth.net 
  

321-508-4714 
  

Name & Address of Permittee / Designated Rep. Title                                                    Email                                 Phone 

Thad Terry 

5600 N US Highway 1 
Cocoa, FL 32927 
 

Owner                                                     N/A   
 
 

321-639-8440 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 2 of 7 
 

 

Single Event Violations (*SNC SEVs) 

Check 

for Yes 

 

Evaluation Area 

 

Description 

 

Finding Description 

 

Finding 

ID 

☐ Permit Effluent Violations - Unapproved 
Bypass 

Wastewater was diverted from a portion of the treatment process 
without department approval. UNBY 

☐ *Permit Permit Violations - Discharge 
Without a Valid Permit 

The facility was operating without a permit or with an expired 
permit. UPHI 

☐ Permit Permit Violations - Failure to Submit 
Timely Permit Renewal Application 

The permittee failed to submit an application to renew the existing 
permit at least 180 days prior to expiration. PFSA 

☐ Laboratory Management Practice Violations - 
Laboratory Not Certified 

The laboratory was not certified by the National Environmental 
Laboratory Accreditation Conference (NELAC). LNCE 

☐ Sampling Monitoring Violations - Analysis not 
Conducted 

The facility failed to collect and/or analyze samples as required by 
permit or enforcement action. ANCV 

☐ Sampling Monitoring Violations - Failure to 
Monitor for Toxicity Requirements 

The facility failed to collect and/or analyze routine or follow-up 
toxicity samples. FTOX 

☐ Records and 
Reports 

Management Practice Violations - 
Failure to Develop Adequate SPCC 

Plan 

The facility failed to develop or maintain their Spill Prevention 
Control and Countermeasures (SPCC) plan. FSPC 

☐ Records and 
Reports 

Management Practice Violations - 
Failure to Maintain Records 

The facility failed to maintain records for the required retention 
period. FMRR 

☐ Records and 
Reports 

Reporting Violations - Failure to 
Notify 

The permittee failed to notify the department of any event or 
activity that requires notification as required by permit or rule. RSWP 

☐ Records and 
Reports 

Reporting Violations - Failure to 
Submit DMRs 

The permittee failed to submit any DMR required by rule, permit, 
or enforcement action in a timely manner. FDMR 

☐ Records and 
Reports 

Reporting Violations - Failure to 
submit required report (non-DMR, 

non-pretreatment) 

The facility failed to submit any report required by rule, permit, 
enforcement action or inspection activity except for DMRs. FRPT 

☐ Facility Site Review 
Management Practice Violations - 

Improper Land Application (non-503, 
non-CAFO) 

The land application system was not being maintained. LASN 

☐ Flow Measurement Monitoring Violations - No Flow 
Measurement Device 

The facility failed to install a flow measurement device, an 
approved flow measurement device, or a working flow 

measurement device. 
NOFL 

☐ Operation and 
Maintenance 

Management Practice Violations - 
Improper Operation and Maintenance 

The facility failed to follow their operation and maintenance 
plan/manual. IONM 

☐ Operation and 
Maintenance 

Management Practice Violations - 
Inflow/Infiltration (I/I) 

The facility had an inflow and infiltration problem causing 
collection system issues and/or operational issues. ININ 

☐ Operation and 
Maintenance 

Management Practice Violations - No 
Licensed/Certified Operator 

The facility was being operated without a certified operator or by 
an operator that is not licensed for the size of plant. ONCO 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent acute toxicity has been documented through follow-up 
tests. EATX 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent chronic toxicity has been documented through follow-
up tests. ECTX 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent acute or chronic toxicity has been documented in the 
effluent through the use of routine and follow-up tests. ETOX 

☐ Effluent Quality Effluent Violations - Narrative 
Effluent Violation 

The facility violated a permit or enforcement narrative effluent 
limit. XNEV 

☐ *Effluent Quality Effluent Violations - Reported Fish 
Kill 

The facility had a discharge of wastewater that resulted in a fish 
kill. XFSH 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Failure to Maintain 
Records or Meet Record Keeping 

Requirements 

The facility failed to keep routine documentation and reporting 
records of spills, and/or operation and maintenance activities on 

the collection/transmission system. 
SSO2 

☐ Sanitary Sewer 
Overflow Survey WW SSO - Failure to monitor The facility failed to collect and/or analyze bacteriological 

samples for sewage spills that reached surface waters. SSO3 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Failure to report violation 
that may endanger public health 

122.41(l)(7) 

The facility failed to report a sewage spill within 24 hours of 
discovery. SSO4 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Improper Operation and 
Maintenance 

The facility failed to perform routine preventative maintenance to 
keep the collection/transmission system in good working order. SSO5 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 3 of 7 
 

Facility Treatment Summary: An existing 0.099 million gallon per day (MGD) annual average 
daily flow (AADF) (rerated from 0.135 MGD AADF) permitted capacity extended aeration 
domestic wastewater treatment plant consisting of flow equalization, influent screening, aeration, 
secondary clarification, chlorination, and aerobic digestion of biosolids. 

R-001 is a reuse system which consists of four (4) dual-cell rapid infiltration basins (RIBs). 
 

1. Permit:  In-Compliance    

Current Permit available on-site? Yes 
Date Permit issued October 28, 2015 
Date Permit Expires October 27, 2020 
Permit Renewal Application due by April 30, 2020. 
Administrative or Judicial Orders? N/A 

2. Compliance Schedules:   Out-of-Compliance 

Compliance Schedule in Permit met? No 
Compliance Schedules in Order are being met? Not Applicable 

2.1 Deficiency: At the time of inspection the facility failed to meet the schedule in the 

permit/order. 

 

Rule/Permit Reference:  403.161(1)(b), F.S. It shall be a violation of this chapter, and 
it shall be prohibited for any person: (b) To fail to obtain any permit required by this 
chapter or by rule or regulation, or to violate or fail to comply with any rule, 
regulation, order, permit, or certification adopted or issued by the department 
pursuant to its lawful authority. 

 
Corrective Action: Please complete the improvement actions and notify the 
department by email once completed.  
 

2.2 Observation: At the time of inspection the leaks had been patched but are still have 
minor seepage in four areas of the plant. The grit has not been removed from the 
surge tank which could be a partial cause to the excessive foaming throughout the 
facility aeration basins.   
 

Improvement Action Completion Date 

1. Remove the grit from the surge tank 02/15/2016 

2. Repair tank leaks 02/15/2016 

3. Register for and begin using the Departments EzDMR system, per 
condition I.B.7 of this permit 

Within 6 months of effective 

date of permit 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 4 of 7 
 

3. Laboratory:   In-Compliance 

Contract Lab Name and Certification # Test America  
Facility DOH Certification # E-84282 

4. Sampling:   In-Compliance 

Sampling conducted during inspection? Yes 
Sampling observed during inspection? No 
Sampling conducted at locations identified by the permit? Yes 
Safe access to sampling locations? Yes 

4.1 Observation: At the time of inspection the operator took a total chlorine residual of .5 
mg/L and a pH sample of 7.4. Samples were pulled from the correct sampling 
location of EFA-1, chlorine contact chamber effluent.  
 

5. Records and Reports:   In-Compliance 

Documents/Records reviewed Time frame 

Discharge Monitoring Reports (DMRs) 9/01/2018 to 9/30/2019 
 

5.1 Deficiency: The Annual Average Daily Flow (AADF) as computed from the 

Discharge Monitoring Reports (DMRs) from October 2018 was .40 million gallons per 

day (MGD), which exceeded the plant design capacity of .099 MGD. 

Rule/Permit Reference:  Chapter 62-620.610(18)(a), F.A.C. - Monitoring results shall be 
reported at the intervals specified elsewhere in this permit and shall be reported on a 
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere 
in the permit.   
 
Corrective Action: The exceedance was reported on the DMR as required. No other flow 
exceedances were noted during the DMR review period. No further action is required at this 
time. 

 
5.2 Observation:  

- There is no RPZ on site. 
- A copy of the operation and maintenance manual was available on site. 
- A valid operator certification was on site for Jerry Padrick (C-0007051) and Eva 

Padrick (D-0022210) with both expiring on April 30th, 2021.  
- The operators log book was bound and properly numbered. All sampling and 

maintenance were logged.  
- The operator is meeting the onsite staffing requirements of five days per week 

plus one weekend day for a total of a half hour each day. 
 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 5 of 7 
 

6 Facility Site Review:   In-Compliance 

6.2 Observation: Access Control- The facility was fenced, locked, and had the appropriate 
advisory signs. There were no odors, or excessive noise noted. There is no RPZ on site. 
There was some minor seepage in four areas on the east side of the plant. There was 
corrosion noted on the piping across the top of the facility. The operator notes it is 
scheduling to be painted.  
 

6.3 Observation: Headworks- Influent comes in from the lift station through the bar screen 
and into the surge tank. The surge tank contains two operational pumps. Debris is cleaned 
from bar screen each visit and disposed of into a covered screening container.  
 

6.4 Observation: Aeration- The facility contains three aeration basins. There are two 
operational blowers on site. Each blower had belt guards. The basins appeared to be 
adequately mixing however there was excessive foam throughout the basins. The RAS 
was in the correct position. The color was brown to dark brown. The operator notes a 
surfactant issue and a small air leak that is scheduled to be patched.  

 
6.5 Observation: Clarifier- The facility contains one clarifier. The clarifier had some ashing. 

The stilling was clean, and the simmer was operational. The weirs were level and without 
fouling. The effluent leaving the weir appeared clear. 
 

6.6 Observation: Disinfection/ Chlorine Contact Chamber- The facility contains one chlorine 
contact chamber with baffles. Sodium hypochlorite is used for disinfection. There is one 
Stenner hypo pump that was operational. Effluent leaving the chamber was clear. 
 

6.7 Observation: Lift Station- The facility contains one lift with two operational pumps. The 
lift station is within the facility fence. Audible and visual alarms were present.   
 
 

6.8 Observation: Digestor- The facility contains two sludge holding basins. One is smaller 
and used as needed. Each digestor had sufficient storage, no odors, and no vectors were 
detected.  
 

6 Flow Measurement:   In-Compliance 

Flow meter present and location as per permit? Yes 

Easy access to flow meter? Yes 
Date of last flow meter calibration December 18, 2018 

6.1 Observation: The flow calibration is done annually by Jerry Padrick. 
 

7 Operation and Maintenance:   In-Compliance 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 6 of 7 
 

Facility being operated as per permit? Yes 

8 Effluent Quality:   In-Compliance 

DMRs review period 9/30/2018-8/31/2019 
Any exceedances? No 

 

9 Effluent Disposal:   In-Compliance 

Facility discharging? Yes 

Discharge location(s) as per permit? Yes  

 
9.1 Observation: The facility contains four Rapid Infiltration Basins (RIBs) along the 

powerline easement. They are fenced with signage at each entry point. The berms were 
maintained and without excessive vegetation. Each RIB had sufficient storage. 

 

10 Biosolids:   In-Compliance 

10.1.1 Observation: At the time of inspection the most recent biosolid hauling record on 
site was from June 28th, 2019. All Service Sanitation hauled 4,000 gallons of 
sludge. 

 

11 Groundwater Quality:   In-Compliance 

DMRs review period 09/01/2018 to 09/30/2019 
Any exceedances? See Observation 
All monitoring wells accessible, secured & 
locked? 

See Observation 

11.1 Observation: Prior to inspection there was no monitoring well sampling data in 
the data base past the first part of 2018. On inspection entry the operator provided a hard 
copy of the most recent sampling data. This copy was turned in to the front desk for data 
entry. There does not appear to be any exceedances. At the time of inspection, I was able 
to access one monitoring well on the south west side of the RIBs. The well was locked 
and had the concrete pad but was not numbered. It was recommended to address the rust 
on the outside of the piping. 

 

12 SSO Survey:   In-Compliance 

12.1 Observation: During the review period of September 01, 2018 through September 
30, 2019 there were no spills reported. 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 7 of 7 
 

13 Other:   Not Applicable    

 



 
EXHIBIT L 

  



 

www.dep.state.fl.us 

 

Florida Department of 
Environmental Protection 

 
Central District 

3319 Maguire Boulevard, Suite 232 
Orlando, Florida 32803-3767 

Rick Scott 
Governor 

 
Carlos Lopez-Cantera 

Lt. Governor 
 

Noah Valenstein  
Secretary 

 
September 14, 2018            
 
 
 
Thad Terry, Owner 
Sun Lake Estates 
616 Emerald Lake Drive 
Cocoa, FL 32926 
    
Re: Sun Lake Estates 
 DW  Facility ID #FLA010353 
 Brevard County 
 
Dear Mr. Terry: 
 
Department personnel conducted an inspection of the above-referenced facility on August 14, 
2018. Based on the information provided during and following the inspection, the facility was 
determined to be in compliance with the Department’s rules and regulations. A copy of the 
inspection report is attached for your records, and any non-compliance items which may have 
been identified at the time of the inspection have been corrected. 
 
The Department appreciates your efforts to maintain this facility in compliance with state and 
federal rules. Should you have any questions or comments, please contact Megan Warr at 407-
897-2915 or via e-mail at Megan.Warr@FloridaDEP.gov.  
 
Sincerely, 

 
Reggie Phillips, Manager 
Central District 
Florida Department of Environmental Protection 
 
Enclosure: Inspection Report   
 
cc:  FDEP: Reggie Phillips; Megan Warr 
 Jerry Padrick, JPadrick67@bellsouth.net  

mailto:Megan.Warr@FloridaDEP.gov
mailto:JPadrick67@bellsouth.net


 
 

Version 1.13 Effective 02/17/17                              Page 1 of 6 
 

FLORIDA DEP ARTMENT OF ENVIRONMENTAL PROTECTION  
WASTEWATER COMPLIANCE INSPECTION REPORT 

                

Inspection Type     C  E I   Samples Taken(Y/N): N Sample ID#:    N/A Samples Split (Y/N) :   N 

X Domestic       ☐ Industrial     

 
FACILITY COMPLIANCE AREAS EVALUATED 

IC = In Compliance; MC = Minor Out of Compliance; NC = Out of Compliance; SC = Significant out of Compliance; NA = Not Applicable; NE = Not Evaluated 
Significant Non-Compliance Criteria Should be Reviewed when Out of Compliance Ratings Are Given in Areas Marked by a   “♦ ”  
[...]
Sun Lake Estates; FLA010353.: 
Compliance Assistance Offer 
Page 2 of 2 
November 14, 2019 
 
 

 
 
David Smicherko , Manager 
Central District 
Florida Department of Environmental Protection 
 
Enclosures: Inspection Report (with attachments) 
 
cc:  Jerry Padrick JPadrick67@bellsouth.net 
 



 
 

Version 1.14 Effective 11/28/2018                              Page 1 of 7 
 

FLORIDA DE PART MENT OF E NVIRONME NTAL PROTECTION  
WASTEWATER COMPLIANCE INSPECTION REPORT 

                

Inspection Type     C  E I   Samples Taken(Y/N): N Sample ID#:    N/A Samples Split (Y/N) :   N 

X Domestic       ☐ Industrial     

 

FACILITY COMPLIANCE AREAS EVALUATED 
IC = In Compliance; MC = Minor Out of Compliance; NC = Out of Compliance; SC = Significant out of Compliance; NA = Not Applicable; NE = Not Evaluated 

Significant Non-Compliance Criteria Should be Reviewed when Out of Compliance Ratings Are Given in Areas Marked by a  “ ”  
 PERMITS/ORDERS  SELF MONITORING 

PROGRAM 

 FACILITY OPERATIONS  EFFLUENT/DISPOSAL 

IC 1.   Permit IC 3.  Laboratory IC 6.  Facility Site Review IC   9.   Effluent Quality 

NC 2.   Compliance 
       Schedules  

IC 4.  Sampling  IC 7.  Flow Measurement IC 10.   Effluent Disposal 

  NC 5.   Records &  
      Reports 

IC 8.  Operation &  
       Maintenance 

IC 11.  Biosolids 

      IC 12.   Groundwater 

NA 14.  Other  IC 13.   SSO Survey 
 

Facility and/or Order Compliance Status:  ☐ In-Compliance X Out-Of -Compliance ☐ Significant-Out-Of-Compliance 

Recommended Actions: Compliance Assistance Offer 

Name(s) and Signature(s) of Inspector(s) District Office/Phone Number Date 

 Carolyn Hall                          Click here to enter text    (407) 897-4114 11/5/2019 

  
Name and Signature of Reviewer 

 

District Office/Phone Number Date 

David Smicherko CD 407 897 4169 11/12/2019 

 

  

 
  

  
  
  
  
  

Facility Name and Physical Address WAFR ID County Entry Date                             Entry Time 

Sun Lake Estates FLA010353 Brevard 10/31/2019 10:18 AM 

616 Emerald Lake Drive     

Cocoa, FL 32926 Facility Phone #  Exit Date                                  Exit Time 

 

 
321-639-8440  10/31/2019 10:59 AM 

LAT 28 º 25 ‘ 31.54 “     

LONG 80 º 46 ‘  42.66 “     
 

Name(s) of Field Representatives(s) and Title Operator Certification # Email Phone 

Jerry Padrick, Operator 
  
 

C-0007051 
  
 

JPadrick67@bellsouth.net 
  

321-508-4714 
  

Name & Address of Permittee / Designated Rep. Title                                                    Email                                 Phone 

Thad Terry 

5600 N US Highway 1 
Cocoa, FL 32927 
 

Owner                                                     N/A   
 
 

321-639-8440 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 2 of 7 
 

 

Single Event Violations (*SNC SEVs) 

Check 

for Yes 

 

Evaluation Area 

 

Description 

 

Finding Description 

 

Finding 

ID 

☐ Permit Effluent Violations - Unapproved 
Bypass 

Wastewater was diverted from a portion of the treatment process 
without department approval. UNBY 

☐ *Permit Permit Violations - Discharge 
Without a Valid Permit 

The facility was operating without a permit or with an expired 
permit. UPHI 

☐ Permit Permit Violations - Failure to Submit 
Timely Permit Renewal Application 

The permittee failed to submit an application to renew the existing 
permit at least 180 days prior to expiration. PFSA 

☐ Laboratory Management Practice Violations - 
Laboratory Not Certified 

The laboratory was not certified by the National Environmental 
Laboratory Accreditation Conference (NELAC). LNCE 

☐ Sampling Monitoring Violations - Analysis not 
Conducted 

The facility failed to collect and/or analyze samples as required by 
permit or enforcement action. ANCV 

☐ Sampling Monitoring Violations - Failure to 
Monitor for Toxicity Requirements 

The facility failed to collect and/or analyze routine or follow-up 
toxicity samples. FTOX 

☐ Records and 
Reports 

Management Practice Violations - 
Failure to Develop Adequate SPCC 

Plan 

The facility failed to develop or maintain their Spill Prevention 
Control and Countermeasures (SPCC) plan. FSPC 

☐ Records and 
Reports 

Management Practice Violations - 
Failure to Maintain Records 

The facility failed to maintain records for the required retention 
period. FMRR 

☐ Records and 
Reports 

Reporting Violations - Failure to 
Notify 

The permittee failed to notify the department of any event or 
activity that requires notification as required by permit or rule. RSWP 

☐ Records and 
Reports 

Reporting Violations - Failure to 
Submit DMRs 

The permittee failed to submit any DMR required by rule, permit, 
or enforcement action in a timely manner. FDMR 

☐ Records and 
Reports 

Reporting Violations - Failure to 
submit required report (non-DMR, 

non-pretreatment) 

The facility failed to submit any report required by rule, permit, 
enforcement action or inspection activity except for DMRs. FRPT 

☐ Facility Site Review 
Management Practice Violations - 

Improper Land Application (non-503, 
non-CAFO) 

The land application system was not being maintained. LASN 

☐ Flow Measurement Monitoring Violations - No Flow 
Measurement Device 

The facility failed to install a flow measurement device, an 
approved flow measurement device, or a working flow 

measurement device. 
NOFL 

☐ Operation and 
Maintenance 

Management Practice Violations - 
Improper Operation and Maintenance 

The facility failed to follow their operation and maintenance 
plan/manual. IONM 

☐ Operation and 
Maintenance 

Management Practice Violations - 
Inflow/Infiltration (I/I) 

The facility had an inflow and infiltration problem causing 
collection system issues and/or operational issues. ININ 

☐ Operation and 
Maintenance 

Management Practice Violations - No 
Licensed/Certified Operator 

The facility was being operated without a certified operator or by 
an operator that is not licensed for the size of plant. ONCO 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent acute toxicity has been documented through follow-up 
tests. EATX 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent chronic toxicity has been documented through follow-
up tests. ECTX 

☐ *Effluent Quality Effluent Violations - Failed Toxicity 
Test 

Persistent acute or chronic toxicity has been documented in the 
effluent through the use of routine and follow-up tests. ETOX 

☐ Effluent Quality Effluent Violations - Narrative 
Effluent Violation 

The facility violated a permit or enforcement narrative effluent 
limit. XNEV 

☐ *Effluent Quality Effluent Violations - Reported Fish 
Kill 

The facility had a discharge of wastewater that resulted in a fish 
kill. XFSH 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Failure to Maintain 
Records or Meet Record Keeping 

Requirements 

The facility failed to keep routine documentation and reporting 
records of spills, and/or operation and maintenance activities on 

the collection/transmission system. 
SSO2 

☐ Sanitary Sewer 
Overflow Survey WW SSO - Failure to monitor The facility failed to collect and/or analyze bacteriological 

samples for sewage spills that reached surface waters. SSO3 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Failure to report violation 
that may endanger public health 

122.41(l)(7) 

The facility failed to report a sewage spill within 24 hours of 
discovery. SSO4 

☐ Sanitary Sewer 
Overflow Survey 

WW SSO - Improper Operation and 
Maintenance 

The facility failed to perform routine preventative maintenance to 
keep the collection/transmission system in good working order. SSO5 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 3 of 7 
 

Facility Treatment Summary: An existing 0.099 million gallon per day (MGD) annual average 
daily flow (AADF) (rerated from 0.135 MGD AADF) permitted capacity extended aeration 
domestic wastewater treatment plant consisting of flow equalization, influent screening, aeration, 
secondary clarification, chlorination, and aerobic digestion of biosolids. 

R-001 is a reuse system which consists of four (4) dual-cell rapid infiltration basins (RIBs). 
 

1. Permit:  In-Compliance    

Current Permit available on-site? Yes 
Date Permit issued October 28, 2015 
Date Permit Expires October 27, 2020 
Permit Renewal Application due by April 30, 2020. 
Administrative or Judicial Orders? N/A 

2. Compliance Schedules:   Out-of-Compliance 

Compliance Schedule in Permit met? No 
Compliance Schedules in Order are being met? Not Applicable 

2.1 Deficiency: At the time of inspection the facility failed to meet the schedule in the 

permit/order. 

 

Rule/Permit Reference:  403.161(1)(b), F.S. It shall be a violation of this chapter, and 
it shall be prohibited for any person: (b) To fail to obtain any permit required by this 
chapter or by rule or regulation, or to violate or fail to comply with any rule, 
regulation, order, permit, or certification adopted or issued by the department 
pursuant to its lawful authority. 

 
Corrective Action: Please complete the improvement actions and notify the 
department by email once completed.  
 

2.2 Observation: At the time of inspection the leaks had been patched but are still have 
minor seepage in four areas of the plant. The grit has not been removed from the 
surge tank which could be a partial cause to the excessive foaming throughout the 
facility aeration basins.   
 

Improvement Action Completion Date 

1. Remove the grit from the surge tank 02/15/2016 

2. Repair tank leaks 02/15/2016 

3. Register for and begin using the Departments EzDMR system, per 
condition I.B.7 of this permit 

Within 6 months of effective 

date of permit 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 4 of 7 
 

3. Laboratory:   In-Compliance 

Contract Lab Name and Certification # Test America  
Facility DOH Certification # E-84282 

4. Sampling:   In-Compliance 

Sampling conducted during inspection? Yes 
Sampling observed during inspection? No 
Sampling conducted at locations identified by the permit? Yes 
Safe access to sampling locations? Yes 

4.1 Observation: At the time of inspection the operator took a total chlorine residual of .5 
mg/L and a pH sample of 7.4. Samples were pulled from the correct sampling 
location of EFA-1, chlorine contact chamber effluent.  
 

5. Records and Reports:   In-Compliance 

Documents/Records reviewed Time frame 

Discharge Monitoring Reports (DMRs) 9/01/2018 to 9/30/2019 
 

5.1 Deficiency: The Annual Average Daily Flow (AADF) as computed from the 

Discharge Monitoring Reports (DMRs) from October 2018 was .40 million gallons per 

day (MGD), which exceeded the plant design capacity of .099 MGD. 

Rule/Permit Reference:  Chapter 62-620.610(18)(a), F.A.C. - Monitoring results shall be 
reported at the intervals specified elsewhere in this permit and shall be reported on a 
Discharge Monitoring Report (DMR), DEP Form 62-620.910(10), or as specified elsewhere 
in the permit.   
 
Corrective Action: The exceedance was reported on the DMR as required. No other flow 
exceedances were noted during the DMR review period. No further action is required at this 
time. 

 
5.2 Observation:  

- There is no RPZ on site. 
- A copy of the operation and maintenance manual was available on site. 
- A valid operator certification was on site for Jerry Padrick (C-0007051) and Eva 

Padrick (D-0022210) with both expiring on April 30th, 2021.  
- The operators log book was bound and properly numbered. All sampling and 

maintenance were logged.  
- The operator is meeting the onsite staffing requirements of five days per week 

plus one weekend day for a total of a half hour each day. 
 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 5 of 7 
 

6 Facility Site Review:   In-Compliance 

6.2 Observation: Access Control- The facility was fenced, locked, and had the appropriate 
advisory signs. There were no odors, or excessive noise noted. There is no RPZ on site. 
There was some minor seepage in four areas on the east side of the plant. There was 
corrosion noted on the piping across the top of the facility. The operator notes it is 
scheduling to be painted.  
 

6.3 Observation: Headworks- Influent comes in from the lift station through the bar screen 
and into the surge tank. The surge tank contains two operational pumps. Debris is cleaned 
from bar screen each visit and disposed of into a covered screening container.  
 

6.4 Observation: Aeration- The facility contains three aeration basins. There are two 
operational blowers on site. Each blower had belt guards. The basins appeared to be 
adequately mixing however there was excessive foam throughout the basins. The RAS 
was in the correct position. The color was brown to dark brown. The operator notes a 
surfactant issue and a small air leak that is scheduled to be patched.  

 
6.5 Observation: Clarifier- The facility contains one clarifier. The clarifier had some ashing. 

The stilling was clean, and the simmer was operational. The weirs were level and without 
fouling. The effluent leaving the weir appeared clear. 
 

6.6 Observation: Disinfection/ Chlorine Contact Chamber- The facility contains one chlorine 
contact chamber with baffles. Sodium hypochlorite is used for disinfection. There is one 
Stenner hypo pump that was operational. Effluent leaving the chamber was clear. 
 

6.7 Observation: Lift Station- The facility contains one lift with two operational pumps. The 
lift station is within the facility fence. Audible and visual alarms were present.   
 
 

6.8 Observation: Digestor- The facility contains two sludge holding basins. One is smaller 
and used as needed. Each digestor had sufficient storage, no odors, and no vectors were 
detected.  
 

6 Flow Measurement:   In-Compliance 

Flow meter present and location as per permit? Yes 

Easy access to flow meter? Yes 
Date of last flow meter calibration December 18, 2018 

6.1 Observation: The flow calibration is done annually by Jerry Padrick. 
 

7 Operation and Maintenance:   In-Compliance 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 6 of 7 
 

Facility being operated as per permit? Yes 

8 Effluent Quality:   In-Compliance 

DMRs review period 9/30/2018-8/31/2019 
Any exceedances? No 

 

9 Effluent Disposal:   In-Compliance 

Facility discharging? Yes 

Discharge location(s) as per permit? Yes  

 
9.1 Observation: The facility contains four Rapid Infiltration Basins (RIBs) along the 

powerline easement. They are fenced with signage at each entry point. The berms were 
maintained and without excessive vegetation. Each RIB had sufficient storage. 

 

10 Biosolids:   In-Compliance 

10.1.1 Observation: At the time of inspection the most recent biosolid hauling record on 
site was from June 28th, 2019. All Service Sanitation hauled 4,000 gallons of 
sludge. 

 

11 Groundwater Quality:   In-Compliance 

DMRs review period 09/01/2018 to 09/30/2019 
Any exceedances? See Observation 
All monitoring wells accessible, secured & 
locked? 

See Observation 

11.1 Observation: Prior to inspection there was no monitoring well sampling data in 
the data base past the first part of 2018. On inspection entry the operator provided a hard 
copy of the most recent sampling data. This copy was turned in to the front desk for data 
entry. There does not appear to be any exceedances. At the time of inspection, I was able 
to access one monitoring well on the south west side of the RIBs. The well was locked 
and had the concrete pad but was not numbered. It was recommended to address the rust 
on the outside of the piping. 

 

12 SSO Survey:   In-Compliance 

12.1 Observation: During the review period of September 01, 2018 through September 
30, 2019 there were no spills reported. 
 



 

Sunlake Estates WWTF                           FLA010353       CEI 10/31/2019          Page 7 of 7 
 

13 Other:   Not Applicable    

 



From: JERRY PADRICK
To: Hall, Carolyn X
Subject: Sunlake repair
Date: Monday, January 13, 2020 3:54:54 PM
Attachments: 20191226_093824.jpeg

20191226_093830.jpeg
20191231_134410.jpeg
20191231_134424.jpeg
20191231_134444.jpeg
20191231_134344.jpeg
20191231_134348.jpeg

Hi Carolyn here are some pictures of Sunlake’s repair of wall leaks

mailto:jpadrick67@bellsouth.net
mailto:/o=ExchangeLabs/ou=Exchange Administrative Group (FYDIBOHF23SPDLT)/cn=Recipients/cn=9f6ccba302e64d10994ff252454564fb-Hall_CX


t:' ~ 

:1: .. 
I, 

• • 















From: JERRY PADRICK
To: Hall, Carolyn X
Subject: Painted Manifold
Date: Tuesday, January 28, 2020 12:24:45 PM
Attachments: 20200120_105054_HDR.jpeg

1579884936635.jpg

Here Is the manifold you ask me to paint.

mailto:jpadrick67@bellsouth.net
mailto:/o=ExchangeLabs/ou=Exchange Administrative Group (FYDIBOHF23SPDLT)/cn=Recipients/cn=9f6ccba302e64d10994ff252454564fb-Hall_CX






From: george
To: DEP_CD
Subject: SunLake Estates FLA010353
Date: Saturday, February 22, 2020 8:33:18 AM
Attachments: FORM 1 2020.pdf

slCAR-2020-signed.pdf
slOMPR-2020-signed.pdf
Sunlake FORM 2 2020.-signed.pdf

Enclosed, please see  the following documents related to  this permit
renewal application

FORM 1 2020.pdf
slCAR-2020-signed.pdf
slOMPR-2020-signed.pdf
Sunlake FORM 2 2020.-signed.pdf

A check for the permit application fee is being transmitted under
regular mail.

All docs needing PE sign and seal have been signed with a digital seal. 
The certification authority authenticating identity is Identrust.

Thanks so much, call me if an questions.

--
George McDonald, P.E. McDonald Group International, Inc. Desk
352-637-1652 Toll Free 877-593-2364 Fax 888-523-0884 Mobile 352-476-3951

mailto:george@mcdonaldgroup.com
mailto:/o=ExchangeLabs/ou=Exchange Administrative Group (FYDIBOHF23SPDLT)/cn=Recipients/cn=a988aba08e674926b9ad04cb4a98bed4-DEP_CD


WASTEWATER FACILITY OR ACTIVITY
PERMIT

APPLICATION FORM 1
GENERAL INFORMATION

I - IDENTIFICATION NUMBER:
Facility ID FLA010353      

II - CHARACTERISTICS:

INSTRUCTIONS:  Complete the questions below to determine whether you need to submit any permit application forms to the Department of
Environmental Protection.  If you answer "yes" to any questions, you must submit this form and the supplemental form listed in the parenthesis
following the question.  Mark "X" in the blank in the third column if the supplemental form is attached.  If you answer "no" to each question, you
need not submit any of these forms.  You may answer "no" if your activity is excluded from permit requirements.  See Section B of the
instructions.  See also, Section C of the instructions for definitions of the terms used here.

SPECIFIC QUESTIONS YES NO FORM ATTACHED

A. Is this facility a domestic wastewater facility which results in a discharge
to surface or ground waters?

     X         

B. Does or will this facility (either existing or proposed) 
include a concentrated animal feeding operation or aquatic animal
production facility which results in a discharge to waters?

        X      

C. Does or will this facility (other than those describe in A. or B.) discharge
process wastewater, or non-process wastewater regulated by effluent
guidelines or new source performance standards, to surface waters? 

        X      

D. Does or will this facility (other than those described in A. or B.)
discharge process wastewater to ground waters? 

        X      

E. Does or will this facility discharge non-process wastewater, not regulated
by effluent guidelines or new source performance standards, to surface
waters?

        X      

F. Does or will this facility discharge non-process wastewater to ground
waters?

         X       

G. Does or will this facility discharge stormwater associated with industrial